CYLINDER HEAD FOR HONDA CARS CIVIC STD 1200 4 DOORS 3 SPEED AUTOMATIC 1982

CYLINDER HEAD for Honda Cars CIVIC STD 1200 4 Doors 3 speed automatic 1982
 
(1)  12100-PB9-000
HEAD ASSY., CYLINDER
 
(2)  12205-PB9-305
GUIDE, EX. VALVE (OS)
 
(3)  12208-634-920
GUIDE, IN. VALVE (OS)
 
(4)  12210-PD2-003
SEAL A, VALVE STEM (ARAI)
(4)  12209-MB9-003
SEAL A, VALVE STEM (NOK)
 
(5)  12211-PA6-003
SEAL B, VALVE STEM (ARAI)
 
(6)  12237-PA1-000
HOLDER, VALVE ROCKER ARM SHAFT
 
(7)  12251-642-030
GASKET, CYLINDER HEAD
 
(8)  90001-PB9-003
BOLT, FLANGE, 10X65
 
(9)  90003-PB9-003
BOLT, FLANGE, 10X105
 
(10)  90005-634-003
BOLT, FLANGE, 8X77
 
(10)  90005-634-003
BOLT, FLANGE, 8X77
 
(11)  90004-PJ7-000
BOLT, FLANGE, 8X70
 
(11)  90004-PJ7-000
BOLT, FLANGE, 8X70
 
(12)  90020-634-000
BOLT, STUD, 8X40MM
 
(12)  90020-634-000
BOLT, STUD, 8X40MM
 
(13)  90021-634-000
BOLT, STUD, 8X45MM
 
(13)  90021-634-000
BOLT, STUD, 8X45MM
 
(14)  90023-PB9-003
BOLT, STUD, 10X76
 
(15)  90024-PB9-003
BOLT, STUD, 10X117
 
(16)  90025-PB9-003
BOLT, STUD, 10X107
 
(17)  90026-634-000
BOLT, STUD, 8X47MM
 
(18)  90027-634-000
BOLT, STUD, 8X50MM
 
(18)  90027-634-000
BOLT, STUD, 8X50MM
 
(19)  90064-634-000
BOLT, STUD, 8X50MM
 
(19)  90064-634-000
BOLT, STUD, 8X50MM
 
(20)  90204-634-000
NUT, FLANGE, 10MM
 
(21)  90438-634-000
WASHER, SPECIAL, 21X11X2.3
 
(21)  90438-634-000
WASHER, SPECIAL, 21X11X2.3
 
(21)  90438-634-000
WASHER, SPECIAL, 21X11X2.3
 
(21)  90438-634-000
WASHER, SPECIAL, 21X11X2.3
 
(22)  92101-100120H
BOLT, HEX., 10X12
 
(22)  92101-100120H
BOLT, HEX., 10X12
 
(22)  92101-100120H
BOLT, HEX., 10X12
 
(23)  93500-060200H
SCREW, PAN, 6X20
 
(24)  94301-10160
DOWEL PIN, 10X16
 
(24)  94301-10160
DOWEL PIN, 10X16
 
(25)  94301-12200
DOWEL PIN, 12X20
 
(25)  94301-12200
DOWEL PIN, 12X20
Part number Description
# 1
12100-PB9-000
HEAD ASSY., CYLINDER Not available
# 2
12205-PB9-305
GUIDE, EX. VALVE (OS) Not available
# 3
12208-634-920
GUIDE, IN. VALVE (OS) Not available
# 4
12210-PA6-003
12210-PD2-003
SEAL A, VALVE STEM (ARAI)
# 4
12210-PA6-004
12209-MB9-003
SEAL A, VALVE STEM (NOK)
# 5
SEAL B, VALVE STEM (ARAI)
# 6
12237-PA1-000
HOLDER, VALVE ROCKER ARM SHAFT Not available
# 7
12251-642-020
GASKET, CYLINDER HEAD Not available
# 8
90001-PB9-003
BOLT, FLANGE, 10X65 Not available
# 9
90003-PB9-003
BOLT, FLANGE, 10X105 Not available
# 10
90005-634-003
BOLT, FLANGE, 8X77 Not available
# 11
90007-634-000
BOLT, FLANGE, 8X70 Not available
# 12
BOLT, STUD, 8X40MM
# 13
90021-634-000
BOLT, STUD, 8X45MM Not available
# 14
90023-PB9-003
BOLT, STUD, 10X76 Not available
# 15
90024-PB9-003
BOLT, STUD, 10X117 Not available
# 16
90025-PB9-003
BOLT, STUD, 10X107 Not available
# 17
90026-634-000
BOLT, STUD, 8X47MM Not available
# 18
90027-634-000
BOLT, STUD, 8X50MM Not available
# 19
90064-634-000
BOLT, STUD, 8X50MM Not available
# 20
NUT, FLANGE, 10MM
# 21
90437-634-000
WASHER, SPECIAL, 21X11X2.3 Not available
# 22
92000-100120H
BOLT, HEX., 10X12 Not available
# 23
93500-0602008
93500-060200H
SCREW, PAN, 6X20
# 24
DOWEL PIN, 10X16
# 25
DOWEL PIN, 12X20
Here are all the parts relating to the CYLINDER HEAD of your 1982 STD 1200. These are all genuine parts to assure you the best possible repair which will last.

ENGINE Parts for Honda CIVIC STD 1200 1982

TRANSMISSION Parts for Honda CIVIC STD 1200 1982

ELECTRICAL EQUIPMENTS, EXHAUST, HEATER Parts for Honda CIVIC STD 1200 1982

STEERING, BRAKE, SUSPENSION Parts for Honda CIVIC STD 1200 1982

UPHOLSTERY Parts for Honda CIVIC STD 1200 1982

BODY PARTS Parts for Honda CIVIC STD 1200 1982

ACCESSORIES Parts for Honda CIVIC STD 1200 1982

CIVIC > 1982 > STD 1200 > 4 Doors 3 speed automatic
  • CIVIC 1982 STD 1200
    RIGHT-HAND DRIVE

  • CIVIC 1982 STD 1200
    RIGHT-HAND DRIVE

  • - Genuine Maintenance Parts

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...